


 
 
 
 
 

 

2. PROJECT DESCRIPTION 2-1 

2.1. INTRODUCTION 2-1 

2.2. RESEARCH PILOT PLANT 2-1 

2.3. SITE SELECTION 2-2 
2.3.1. Environmental Screening Study 2-2 

2.4. DESCRIPTION OF THE PROPOSED LOVU DESALINATION FACILITY 2-8 
2.4.1. Overview of key infrastructural components 2-8 
2.4.2. The Sea Water Reverse Osmosis System 2-12 

2.4.2.1. Energy Recovery 2-15 
2.4.3. Sea water Intake 2-16 

2.4.3.1. Sea water quantity and quality 2-17 
2.4.3.2. Intake structure 2-17 
2.4.3.3. Intake Pump Station 2-18 

2.4.4. Sea water and Brine Terrestrial Pipelines 2-19 
2.4.5. Desalination plant 2-20 

2.4.5.1. Site location 2-20 
2.4.5.2. The Pre-treatment Process 2-21 
2.4.5.3. Desalinated Water Management 2-21 
[...]
constructed across the estuary on concrete piers that would be founded on the banks and possibly in 
the estuary. 

2.4.5.  Desalination plant 

2.4.5.1. Site location 

The proposed desalination site will require an area of land approximately 70 000 m2 in extent (7 ha).  
Two site alternatives for the proposed desalination plant are being considered in this EIA Process 
(Figure 2.9). The Preferred site for the proposed Lovu desalination plant is located approximately 3 km 
away from the ocean shore and is situated approximately 10 m above sea level on the southern bank 
of the Lovu River. The Preferred site is also currently used to grow sugar cane, and the Mother of 
Peace Children’s home is adjacent to the southern boundary 0f the Preferred site.  The Alternative site 
for the proposed desalination plant is located west of the Preferred site and is also currently used to 
grow sugar cane. 
 
Full geotechnical investigations at both potential sites have been undertaken.  
 

 
 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-20 



 
 
 
 
 

Figure 2-9  Approximate location of the preferred site and alternative site of the proposed Lovu Desalination Plant 

2.4.5.2. The Pre-treatment Process 

In order for SWRO membrane desalination to be feasible, a pre-treatment of the sea water is 
necessary. The proposed pre-treatment system would include two processes aimed at removing the 
majority of suspended solids and at protecting the SWRO membranes from accelerated fouling by 
contaminants and would be based on the outcomes of the filter pilot investigation being undertaken. 
 
A dissolved air flotation (DAF) clarifier or gravity granular media filtration (GMF) system would be 
implemented, followed by second stage ultrafiltration (UF), microfiltration (MF) or finer size GMF 
units aimed at removing smaller-size particulates (fine solids, microalgae and emulsions) and some of 
the organics from the sea water.  Sodium hypochlorite dosing of the source sea water would also be 
provided at the intake to prevent the growth of marine organisms in the intake pipeline and 
downstream piping. 
 
If DAF or granular media filtration is implemented for the source water pre-treatment, coagulant 
(ferric sulfate or ferric chloride) and flocculent feed and mixing systems would be installed upstream 
of the DAF and filtration units.  This would improve the performance of the pre-treatment facility.   
 
If a membrane pre-treatment system is planned, the feed water for this system would be pre-screened 
with a micro-screening technology.  The micro-screening would be installed upstream of the 
membrane pre-treatment system and downstream of the DAF/membrane pre-filtration system. No 
micro-screening system would be needed if granular media filters are used for source sea water pre-
treatment. The final phase of pre-treatment would be a cartridge filtration system, constructed 
irrespective of the type of filtration pre-treatment technology upstream of the cartridge filters. 

2.4.5.3. Desalinated Water Management 

The water produced from desalination plants is characteristically low in mineral content, hardness, 
alkalinity and pH.  Therefore, desalinated water must be conditioned (post-treated) prior to final 
distribution and use. Post-treatment of fresh water produced by desalination has two key 
components, namely mineral addition in order to protect public health and to safeguard integrity of 
the water distribution system (i.e. re-mineralization); and disinfection. 
 
 Re-mineralization 
 
The lack of carbonate alkalinity as well as the low content of calcium and magnesium causes 
desalinated water to be very unstable and prone to wide variations in pH. Re-mineralizing desalinated 
water to match the water quality of the other water sources which are delivered to the same 
distribution system is therefore of critical importance for maintaining the high quality of the blended 
water. 
 
Based on worldwide experience and taking into account practical (economic) considerations, the 
following set of post-treatment water quality criteria could be considered for desalinated water that is 
intended to have multiple uses: 
 

o Alkalinity > 60 mg/l as CaCO3; 
o 80 < Ca2+< 120  mg/l as CaCO3; 
o 3 < Calcium Carbonate Precipitation Potential CCPP) < 10 mg/l as CaCO3; 
o 7.5 < pH< 8.5; and 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-21 



 
 
 
 
 

o Larson index < 5 (not obligatory). 
 
The two key alternatives for re-mineralization of desalinated water are addition of: 
 

o Lime and Carbon Dioxide; and 
o Limestone (Calcite) Contactors. 

 
At present, Umgeni Water uses lime in its other water treatment facilities and this could make the use 
of this re-mineralization chemical a preferred option.  However, the construction costs of a limestone 
contactor system are about 50% less than for a lime and carbon dioxide system and this should be 
considered. In order to maintain consistency and to simplify chemical procurement it would be an 
option for Umgeni Water to use lime and carbon dioxide for post-treatment of the desalinated water 
and the cost estimates in this study are based thereon.  The use of limestone (calcite) contactors is an 
alternative also worthy of consideration because of their potential cost and performance benefits. 
 
 Disinfection 
 
Sea water RO desalination systems can produce water of different quality depending on the number 
of treatment steps of the source sea water. A full-two pass RO system will produce product water that 
meets these requirements. On the other hand, a single pass system will require further consideration 
in terms of how the product water could be integrated with treated water from other sources. 
 
The coastal supply systems of Umgeni Water currently all use chlorine for disinfection and only the 
inland Waste Water Treatment Works disinfect with chloramines. This could allow for a single pass 
SWRO system to be considered, if the blending of the desalinated water (disinfected with chlorine) is 
undertaken only with water from coastal sources, where chlorination has also been used.  A single 
pass RO system would not be suitable should the product water be blended with chloraminated water 
from other sources. There would be a risk of undesirably destabilizing the chloramine residual due to 
elevated bromide concentrations in the desalinated water, where only a single pass system is used. 
The feasibility study recommends that chlorine (i.e. either chlorine gas or sodium hypochlorite) should 
be used for disinfection of the desalinated water. 

2.4.5.4. Chemical Use and Storage 

Bulk chemicals will be stored close to the point of use for each chemical in appropriately designed 
housing with easy truck access. The liquid chemical bulk storage facilities will be enclosed in a suitable 
chemical resistant bunded structure and protected from direct sunlight. All chemical tanks and 
chemical storage areas would be provided with containment provisions in accordance with the 
applicable codes and regulations, however, these areas would not be smaller than 110 % of the tank 
volume. Provision will be made for chemical bulk tank delivery, at a point close to the bulk storage 
tank and the fill point will be located within a contained area. In some instances splash and spray 
protection shields will be provided with safety showers and adequate ventilation and neutralisation 
facilities. Recommendations for the storage of dangerous goods and chemicals are provided in the 
EMPr (Part B of this Draft EIA Report). 
 
Provision will most probably made for the storage of chemicals for the ultimate size of the plant (150 
Ml/day) to limit the footprint of the tanks (lesser number of tanks required) and infrastructure such as 
pumps that would be required.  
 
Pilot Plant studies to determine what filter process configuration would be the optimum for the 
desalination plant still need to be undertaken. These details will determine the type of chemicals 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-22 



 
 
 
 
 

required and also the dosing rate requirements. Once this has been established, it will provide the 
volumes and types of chemicals required for on-site storage. Another factor that needs to be 
investigated is the percentage concentration of chemicals available in South Africa as well as the 
commercially delivered volumes of the different chemicals that are normally transported in South 
Africa to site. One wishes to have adequate storage volume on site to minimise frequent truck 
movement. These factors will have a major influence on the storage volume to be provided on site and 
will only be determined once the detailed design stage has been finalised. 
 
The detailed feasibility study concluded that the proposed desalination plant would most likely use the 
following chemicals at the following possible locations: 
 
 Intake: 

o Sodium hypochlorite (intermittent addition) – once every other day for 4 hours/day.  This 
would be used to control bio-growth; 

o Sulphuric acid may be added every second week for 4 to 6 hours per day (following 
chlorination) to periodically remove shellfish growth from the intake piping. 

 
 Pre-filtration System: 

o Ferric chloride – continuous addition upstream of the pre-filtration system to coagulate 
particles in the water for enhanced removal; 

o Polymer – continuous addition upstream of the pre-filtration system and downstream of 
the point of coagulant addition to enlarge the size of the coagulated particles for more 
efficient removal; 

o Sulphuric acid – continuous addition upstream of the pre-filtration system to enhance 
coagulation by pH adjustment as coagulation efficiency is a function of pH. 

 
 RO System – Feed Water Conditioning: 
 
The following chemicals would be added upstream of the RO system and downstream of the plant 
cartridge filters: 

o Sodium bisulphite – to neutralize the oxidizing effect of chlorine (sodium hypochlorite) 
remaining in the pre-treated sea water after its addition at the intake; 

o Antiscalant to prevent the formation of mineral scale on the RO membrane elements; 
o Sodium hydroxide to increase the pH of the feed water to the SWRO to approximately 8.8 

in order to enhance removal of boron from the sea water; and 
o If a second pass RO system is installed then sodium hydroxide would also be added 

continuously to the feed water of the second pass RO system (i.e. permeate from the first 
pass RO system), in order to achieve additional boron removal as needed. 

 
 RO System Cleaning: 

o Every one of the SWRO membrane trains would also need to be cleaned, once every two 
to four months, using a clean-in-place procedure.  Membrane cleaning would involve low 
pH cleaning with citric acid and high pH cleaning with sodium hydroxide and commercial 
soap cleaning as per the recommendations of the SWRO membrane supplier. 

 
 RO System Permeate Conditioning: 

o Lime and carbon dioxide would be added to the permeate in order to provide adequate 
alkalinity and hardness of the finished water. 

o Chlorine and possibly aqueous ammonia solutions would be fed to the permeate 
downstream of the points of lime and carbon dioxide addition to disinfect the finished 
water. 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-23 



 
 
 
 
 

o Sodium hydroxide would be added to the finished water as needed to maintain the target 
alkalinity and pH of the finished water and to control corrosion. 

 
An estimate of chemical use and storage has been prepared for an average annual plant fresh water 
production flow of 150 Ml/d, a single pass RO system recovery of 45 %; and total volume of waste pre-
treatment streams equal to 10 % of the total plant intake flow:  
 
 Sulphuric Acid = 2 tanks each with a volume of 10 m3 
 Caustic Soda = 2 tanks each with a volume of 5 m3 
 Sodium Bisulphite = 1 tank with a volume of 5 m3 
 Ferric Chloride = 2 tanks each with a volume of 10 m3 
 PolyDADMAC = 1 tank with a volume of 1.5 m3 
 Sodium Hypochlorite = 2 tanks each with a volume of 5 m3 
 Ammonia = 1 tank with a volume of 5 m3 
 Antiscalant = 2 tanks each with a volume of 1 m3 
 Citric Acid = 1 tank with a volume of 5 m3 
 Hydrochloric acid = 1 tank with a volume of 2.5 m3 

 
It is important to note that similar chemicals will be based on the Pilot Plant filtration trials to be 
conducted for at least 12 months.  It should also be noted that the above list and quantities might 
change after Pilot Plant data becomes available. 
  

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-24 



 
 
 
 
 

2.4.6.  Marine Outfall  

2.4.6.1. Brine Management  

A brine discharge system will convey brine from the proposed desalination plant back to the sea via a 
single pipeline which is projected to extend at least 650 m offshore from the pump station. The brine 
discharge outlet is planned to be located 300 m away and towards the shore from the proposed intake 
to ensure that adequate dilutions are obtained and to avoid short-circuiting of higher salinity 
concentrations at the intake system. 
 
The brine effluent at design capacity is anticipated to have approximately 1.5°C temperature elevation 
above the average background temperature of seawater and a salinity of approximately 1.7 times the 
salinity of seawater (i.e. approximately 58 psu versus the 34 psu). The brine discharge will be up to 
about 3 000 litres/second depending on the number of the desalination plant trains that are in 
operation.  
 
There are two broad categories of brine outfall structures which can be used, namely, rosette-style 
diffusers which consist of several outfall risers above the seafloor with a small number of nozzles 
attached to each riser and pipeline-style diffusers which consist of nozzles arranged along a pipe 
instead of a rosette. All large Australian SWRO projects including Victoria (550 Ml/day), Sydney (500 
Ml/day), Perth (144 Ml/day) and Gold Coast (133 Ml/day) plants - in use or proposed - are set to use one 
of the above mentioned diffuser systems (Lattemann, 2010). 
 
Brine is negatively buoyant and will generally sink towards the seabed. The proposed outfall system 
will consist of a single 1 600 mm diameter pipeline extending from the desalination plant, through the 
surf zone, to a depth of -10 m to -12 m to MSL. At this point, the proposed pipeline will enter into a 
diffuser section which will be laid on the seabed. The diffuser will consist of an approximately 60 m 
long HDPE pipe with multiple outlet ports/nozzles (i.e. multiport diffuser) that disperse the brine 
upward into the water column over a relatively large area to facilitate the dispersed release of the 
brine and to minimise impacts on the marine ecology. To ensure optimum dilution in the near-field, it is 
envisaged that the nozzles would be configured to discharge at a high velocity and at an angle of 60º 
above horizontal. Figure 2.9 shows the overall intake and outfall configuration proposed for Lovu. The 
brine will be dispersed in ambient seawater in a moving current and at a rate which will depend on the 
diffuser design and the current velocity. Based on the detailed feasibility study, the discharge would 
be disposed at a velocity of 3 to 4 m/s, which would allow almost complete dispersion of the plant 
concentrate into the ambient sea water within a short distance from the diffusers. 
 
The discharge design primarily influences the mixing behaviour in the near-field region, which extends 
up to a few hundred meters away from the outfall location. In the near-field, a velocity discontinuity 
between the effluent and the ambient flow arises from initial momentum flux and buoyancy flux of 
the effluent. It causes turbulent mixing, which leads to entrainment of seawater and thereby decrease 
differences in salinity, temperature or residual chemicals between the effluent and ambient water 
body. With such a design, a salinity level of one psu above background levels can be achieved at the 
edge of the near-field mixing zone1 (Lattemann, 2010). 
 
Salinity levels in the “plume” would reduce to less than 3 % above background levels (i.e. the salinity of 
seawater) within 10 m of the diffusers. The “plume” of higher salinity would be distributed in an along-
shore direction, as this is the prevailing current direction, as well as seaward. 

1  A mixing zone is the area around an effluent discharge point where the effluent is actively diluted with the 
water of the receiving environment. 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-25 

                                                           



 
 
 
 
 

 
Based on the detailed feasibility study, the outfall would be capable of discharging the entire volume 
of the source water collected by the intake system via a cross connection to the delivery system. 
 

 
 

Figure 2-9 Proposed Intake and Outfall Structure at Lovu 
 
 

 
 
Figure 2-10  Brine nozzle discharge from Australian SWRO plant with the addition of a red dye (rhodamine) to 

indicate dispersion for the monitoring process 

2.4.6.2. Waste Management 

In general, the discharges from a desalination plant would include, as shown in Figure 2.11 below: 
 
• concentrate (brine) from the SWRO membrane system;  
• treated waste streams originating from the DAF clarifier (if such clarifier is used);  
• spent backwash water from the pre-treatment system; and  
• RO and spent (used) membrane cleaning solution, and post-flush water generated during CIP 

(cleaning in place) 
• filter-to-waste water; and 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-26 



 
 
 
 
 

• sludge from lime clarifiers (if lime is used for potabilisation purposes). 
 
During the detailed feasibility study, it was established that the preferred waste stream option for full-
scale project implementation is the disposal at sea of all desalination plant waste streams after their 
equalization and neutralization in the discharge retention tank and subsequent blending with the 
desalination plant concentrate (brine). This would amount to a maximum of 257 Ml/day discharged at 
sea and will eliminate the need for sludge and associated solid waste disposal to a landfill.  
 
The brine may also contain an organic scale inhibitor which will be an approved chemical for potable 
water systems and will be bio-degradable. 
 

 
 

Figure 2-11  Typical Waste Streams likely to be generated at the proposed Desalination Plant  
 
The cleaning of each RO train is expected to be undertaken three times per year and will generate 
approximately 380 Ml of cleaning solution and rinse water per train. The maximum expected volume 
of cleaning solution and rinse water for the RO unit will be approximately 11 400 Ml/year. This will 
depend on the quality of the raw seawater feed. 
 
The maximum expected volume of backwash, chemically enhanced backwash, cleaning solutions and 
rinse water for the pre-treatment membrane filtration system is expected to average 26 Ml/day or 9 
490 Ml/year on a continuous basis. More than 99% of this volume will be seawater (same quality as the 
abstracted seawater) and will be disposed of with the brine whilst the balance would have small 
amounts of chemicals in it. These volumes can be taken as maximum volumes and are based on the 
ultimate capacity of 150 Ml/day and will depend on the equipment supplier and exact volumes and 
composition.  
 
These streams of chemicals will be mixed with the DAF sludge (if required) in a concrete retention 
tank fitted with mechanical mixers or recirculation pumps, and from this tank the stream will be 
pumped continuously to the outfall pipe where it will be blended with the brine prior to discharge to 
the ocean. This tank will also be equipped with feed lines for sodium hydroxide, hydrochloric acid and 
sodium bisulphite to adjust the water quality in the tank in order to meet the discharge requirement 
specifications.   The sludge will consist of the naturally occurring constituents of the sea, such as clay, 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-27 



 
 
 
 
 

sand, and microscopic marine biota such as algae. Normally the DAF and lime treatment sludge is 
combined to produce a neutral pH sludge that can easily be disposed of through co-discharge with 
brine back to the marine environment.  
 
It is likely that the use of a biocide will be required to inhibit biological growth in the pipelines and on 
the screens. If sodium hypochlorite is used, this needs to be neutralised with sodium metabisulphite 
(SMBS) before the feed water enters the RO membranes as the chlorine damages the membranes. 
Hence, the brine stream is not anticipated to contain any active biocide. In addition, there are recent 
developments in biocide technology and it may be the case that when the plant would be put into 
operation in about 2020, more environmentally friendly biocides might exist for use on the 
membranes that will not affect the marine environment to any significant extent.  
 
Table 2.5 below provides a summary of the anticipated discharge water quality.  More precise volumes 
will be established once the Pilot Plant has been in operation for an extended period of time.  
 

Table 2-5 Anticipated Discharge Water Quality  
 

Parameter 
Lovu Site 

Design Min Value Design Max Value 

Salinity (ppm) Within 10 % of Ambient Sea water Salinity at 300 meters from the 
Point of Discharge. 

Residual Chlorine None None 
pH (units) 6.0 8.8 
Floating Particles Above Ambient 
Sea water None None 

Temperature (°C) < 3 < 3 
Above Ambient Sea water 4.0 Not Applicable 
Dissolved Oxygen (DO), mg/l 8 90 
Total Suspended Solids, mg/L 2 17 
Turbidity, NTU < 1.0 mg/L < 1.0 mg/L 
Nitrates, mg/l < 2.0 mg/L < 2.0 mg/L 
 
It is also important to note that small amounts of solid waste would be generated periodically (once 
every 3 to 4 weeks) from the operation of the plant intake screens. The amount of screenings 
generated per month is expected to vary between 20 and 100 kg/month. These screenings would 
typically be disposed of at a landfill site once or twice per month.  The solid waste would include plant 
cartridge filters and membrane elements.  
 
During the operations, minimal amount of onsite sewerage will also be generated and is proposed to 
be treated on-site in a septic tank or package plant system. Sewage will be reticulated to the local 
sewage network and if this cannot manage the capacity then a sewage package plant will be 
developed on site. Umgeni Water will either contract with a refuse removal company to remove 
refuse from site or will use its own capacity to remove the refuse and take it to the nearest landfill site. 
 
In terms of policy, legislation and practice of South Africa’s Operational Policy for the Disposal of Land-
derived Wastewater to the Marine Environment (DWAF 2004) is of relevance.  Specifically, 
environmental quality objectives need to be set for the marine environment, based on the 
requirements of the site-specific marine ecosystems, as well as other designated beneficial uses (both 
existing and future) of the receiving environment.   
 

 

Copyright 2015 © CSIR – October 2015 

Chapter 2, Project Description, pg 2-28 



 
 
 
 
 

To ensure that environmental quality objectives are practical and effective management tools, they 
need to be set in terms of measurable target values, or ranges for specific water column and sediment 
parameters, or in terms of the abundance and diversity of biotic components.  The South African 
Water Quality Guidelines for Coastal Marine Waters (DWAF, 1995) provide recommended target values 
(as opposed to standards) for a range of substances. 

2.4.6.3. Potable Water Management 

Potable water will be supplied at an initial rate of 120 Ml/day from the proposed desalination plant to a 